Options
Motorcycle parts (without engine)

F-1 ChasiS.....coioiireie e 1

F-2 Lights and main Cable............ccccoiiiiiiiiies 2

F-3 Battery and Braket.............ccooovreiiiieiieene 3

F-4 Handle switch and control cable...............cccoooviiieiinenne 4

F-5 Front suspension and front fender.rear shock absorber............ccococvviiinnnnnen. 5
F-6 Stem steering and speedodometer.........c.ccccovvvieiiiiecvieeciee e, 6
F-7 Front wheel @ssy........cccocoiiiiieeiiieieeree e 7

F-8 Rear shake and chain cover...........cccocciiiiiiiieeneene 8

F-9 Rear Wheel........ccoooiiiii e 9

F-10 Front&rear brake pump assy........ccccooveveeieeneeneesee e 10
F-11 Fuel Tank and switch...........ccoooiiiiininni 11

F-12 Seat ASSY.....ccccoiiiiiiiiee e 12

F-13 Shift gear system assy........ccccovoeviivnniicr e 13-14

F-14 Rear brake pole..........ccoooveiieiiiiinniene 15

F-15 Air filter @ssy......cccccvvviiiiieeeeeeeeee 16



F-16 EXhaust pipe @sSy......ccccervereeneeiieniene e 17

F-17 Rear fender assy.......cccccovoeverririineeeie e 18
F-18 Side cover and Wire boX........cccooereeriieeicieneennn 19
F-19 Water bottle.........coooiiiiiiee, 20
F-20 Side pedal set.........cccoeiieiiiiiee e, 21

Note: For reference only in this book, please prevail in object.

Options

Engine
E-1 Cylinder head assembly............cccoeiiiiiiiiniiiiereee e 22-23
E-2 Cylinder assembly...........cccoeoiiiiiiiieii e 24
E-3 Crankcase assembly.........cccovoveiiiiiine e 25-26
E-4 Crankshaft connecting rod piston assembly............c.ccoooiiiiiinieeniieiieienee 27
E-5 Qil pump assembly.........cccoovieiiiiiiie e 28
E-6 Oil pump assembly.........cccoevieiiiiiiiie e 29

E-7 Clutch assembly.........cccccoiiiiiiiiiii e 30



E-8 Left crankcase cover assembly..........cccoooveiieiiiiieieeinene 31

E-O EFT @SSY...coiiiiiiiieeiiee e 32

E-10 Electricity starting assembly.............cccooiiiiiiiiiiiiieeee 33

E-11 Electricity starting assembly..........ccccccoviiiiininiinnne 34

E-12 Right crankcase cover assembly............ccoceevenerieiennnnenn. 35

E-13 Transmission assembly..........cccccevoiviiiiniineii e 36

E-14 Balance shaft @ssy........cccoovriiiiiiviceece e 37

E-15 Water pump assy.......ccocveveeiiiieniiieee i 38

Note: For reference only in this book, please prevail in object.



F-1 Chasis

2
s/n part number part code parts english name parts Chinese name qty price order note
1 (1.53.02.0110000 DD350E-6C-0201-100  |Chasis(Delpi EFI) ZEZL T fR(DEL.  HLME) 1
2 |1.53.14.0701000 DD300E-6C-1407-010  |board for left peg 7o TS H b 1
3 [1.53.14.0601000 DD300E-6C-1406-010  |board for right peg A TP A 1
4 |1.63.14.0100000 DD300E-6-1401-000 Side stand w/flameout BRI (AR KT K) 1
5 (1.01.14.0000300 DD250E-1400-003 Side stand spring BB 1
6 [1.51.14.0000200 DD250E(3)-1400-002 Bolt for stand T 1] s A 1
7 (1.57.02.0400000 DD250E-6-0204-000 mounting plate for E parts 28 2 1




| 8 |1.01.02.0500300 DD250E-0205-003 damper cover EEA 2
F-2 Lamps and main cable
s/n part number part code parts english name parts Chinese name qty price order note
1 (1.57.03.0100300 DD250E-6-0301-003 Headlight bulb 12v35w HTRAT T ¥ 12v35w 1
2 |1.57.15.0100000 DD250E-6-1501-000 Ignition switch FUKITF R B K 1




3 |1.57.03.0500000 DD250E-6-0305-000 Turn signal R. RR Jri A e T AL 1
4 |1.53.03.0520000 DD300E-6C-0305-200  [rear R turn light bracket Jei A ) T 22 P LA 1
5 [1.45.03.0600020 DD50E (3B) -0306-000 |Tail light cable FIT Ons) 1
6 |1.01.03.0900300 DD250E-0309-003 Tail light bulb FITIT1812V23/8W 1
7 |1.53.03.0410000 DD300E-6C-0304-100 [rear L turn light bracket Joi B ) T 22 P LA 1
8 |1.57.03.0400000 DD250E-6-0304-000 Turn signal L. RR Jei B )T LA 1
9 |1.56.32.0901100 DD250E-9B-3209-011  [relay (delpi EFI) ARPAY (FE/RAR HLmE 1
10 |1.A7.32.0200000 DD350E-6-3202-000 vice cable(DEL EFI) fill H1. 45 (DEL Himt) 1
11 |1.A7.32.0300000 DD350E-6-3203-000 ECU(DEL) ECU(DEL) 1
12 |1.A7.32.0100000 DD350E-6-3201-000 main cable (DEL EFI) F i 45 (DELHLmY) 1
13 |1.45.03.0400100 DD50E (3B) -0304-001 |Turn signal bulb 12V10W(E) 1 TITH12VI0W (BD 4
14 11.53.03.0200000 DD300E-6C-0302-000  [right front turn left set B 25 ) KT A 1
15 |1.53.03.0400100 DD300E-6C-0304-001  |front turn light mount U 1) AT I o 28 1
16 |1.53.03.0300000 DD300E-6C-0303-000  |right front turn light set HUA e ) KT A 1
17 |1.53.03.0100000 DD300E-6C-0301-000  |front lamp HYRAT 1
18 |1.45.04.1200000 DD50E (3B) -0412-000 [horn(E) R\ (E) 1
19 |2.30.0111.70010 DD150E-4-0111700 Diode L) e 1
20 (1.65.04.0700000 DD125E-5-0407-000 flame switch FRKITR 1




F-3 Battery and battery bracket

12

L=

2 3

8

~
10 =
~a1
s/n part number part code parts english name parts Chinese name qty price order note
1 (1.57.15.0000100 DD250E-6-1500-001 tool box body THGE 1
2 |1.57.15.000020C DD250E-6-1500-002 tool box cover (matte black) THEH(TEE) 1
3 [1.57.15.000030S DD250E-6-1500-003 tool box lock T H a0 (%) 1
4 |1.57.02.0300000 DD250E-6-0203-000 Battery holder HRFE 4 1
5 (1.01.04.0000200 DD250E-0400-002 Strap.Battery A (AN 1
6 (1.01.04.0300010 DD250E-0403-000 ¥Battery free maintanance FHM12VIAh (HrFE) 1
7 (1.01.04.1700000 DD250E-0417-000 Battery cathode anode B I AR 1
8 [1.01.04.0400100 DD250E-0404-001 Battery cover kR 1
9 [1.57.04.001000C DD250E-6-0400-100 Battery box cover (matte black) Fih g (WsED 1
10 [1.56.04.020000A DD250E-9B-0402-000  |Battery positive anode A(EFI) & b e (Rt D 1




11 [1.57.04.0500100 DD250E-6-0405-001 Charger socket 70 LA s 1

12 |1.57.04.0500000 DD250E-6-0405-000 Charger set FEHA AL 1

F-4 handle switch and control cable

s/n part number part code parts english name parts Chinese name | qty | price | order | note




1 [1.53.06.0100000 DD300E-6C-0601-000 |handle bar (matte balck) J7 A Q68D 1
2 |1.63.06.0200050 DD300E-6-0602-000E Left switch assy TEH AT R 1
3 |1.A7.06.0300000 DD350E-6-0603-000 right switch assy(DEL. EFI) F IR K (DEL,  HiIE) 1
4 (1.01.06.0400000 DD250E-0604-000 left grip T 1
5 11.01.06.0500900 DD250E-0605-009 right grip LTFEE 1
6 |1.99.06.0602000 GB820-85 bolt M6x20(steelness) PR L IR AT MEx 20 (AN 4) 2
7 11.01.06.0000200 DD250E-0600-002 bar balance SR RN 2
8 |1.B3.06.0830000 SPT35-0608-300 Return cable(DEL EFI) Az IR (B ) DELHImE 1
9 (1.01.06.0700200 DD250E-0607-002 clutch control cable B w R R A A CRE k) 1
10 |1.03.06.0500000 DD250E-5-0605-000 clutch control assy BEA SRS 1
11 |1.01.06.0500800 DD250E-0605-008 Clutch lever L TEFH 1
12 |1.01.06.0500700 DD250E-0605-007 left Shake lever braket RN S 1
13 |1.01.06.0500300 DD250E-0605-003 touch head Bef sk 1
14 |1.01.06.1300000 DD250E-0613-000 left mirror 7e G s 4L 1
15 |1.01.06.1400000 DD250E-0614-000 right mirror i JE e ALk 1
16 |1.01.06.0500400 DD250E-0605-004 cover i 1
17 11.01.06.0500500 DD250E-0605-005 bolt M6x25(chrome) WZAEME*25(HE ) 2




F-5 Front suspension and front fender.rear shock absorber

s/n part number part code parts english name parts Chinese name qty price order note
1 |1.53.07.040000C DD300E-6¢c-0704-000  |Right front suspension black AR A AL (3 & ) 1
1.53.07.040000G DD300E-6¢c-0704-000  |left front suspension silver AR AR AL (3 & )Rt 1
2 11.99.26.060160H GB5787-86 Bolt M6*16 INFEZ B AEMEx16 (PR 4
1.53.07.030000C DD300E-6¢-0703-000  |Right front suspension black ek A 4Lz (13 ) Bt 1
1.53.07.030000G DD300E-6¢c-0703-000 |left front suspension silver ek A ALAF (15 & )Rt 1
4 |1.53.27.000000E DD300E-6C-2700-002  |front fender (black/grey) EIEENEAEY D) 1
1.53.27.000000B DD300E-6C-2700-002 |front fender (white/grey) CIEEY (SR 1
5 ]1.11.27.0000300 DD90E-2700-003 Cable loop HIp 1
6 |1.57.20.0000200 DD250E-6-2000-002 rear shock bolt J5 I RE A AL 4
7 |1.57.20.000030R DD250E-6-2000-003 rear shock washer J U i 4
8 |1.57.20.0000010 DD250E-6-2000-000 rear shock(star) JaERE (B 2




F-6 stem steering and speedodometer

16

s/n part number part code parts english name parts Chinese name qty price order note
1 |1.53.06.0000500 DD300E-6C-0600-005 [M8x80 M8x80 4
2 [1.53.06.000060C DD300E-6C-0600-006 [riser cap (matte black) R QLD 2
3 [1.53.06.000070C DD300E-6C-0600-007 |riser (matte black) KR QG 2
4 |1.53.06.010010C DD300E-6C-0601-001  |uppder crown(matte black) IR (DGR 1
5 (1.57.07.0000100 DD250E-6-0700-001 Bearings nut M25x1x9.5 KR REM25%1x9.5 1
6 [1.57.06.0000400 DD250E-6-0600-004 M25x1xS1te7m nut M25%1*17 77 Tl FEMR RE (5% ) Bl R )M25 %1 x 17 1
7 |1.57.07.0000200 DD250E-6-0700-002 Top cover g () 1
8 [1.99.72.3020500 GB279-88 Bearing30205 7430205 2
9 [1.57.07.0100200 DD250E-6-0701-002 Steering axle e 1




10 |1.57.07.0000400 DD250E-6-0700-004 Lower cover GRS 1
11 |1.01.07.0500000 DD250E-0705-000 Side reflector assy M 2% K 2
12 [1.53.15.0200100 DD300E-6C-1502-001  |Stem lock mount TR e e 1
13 |1.63.15.0200000 DD300E-6-1502-000 Stem lock R 1
14 |1.53.27.0120100 DD300E-6C-2701-201 Hook Wh it 1
15 |1.53.07.010010C DD300E-6C-0701-001 bottom tree (matte black) AR (O 1
16 |1.53.05.0100030 DD300E-6C-0501-300 odometer set (DEL EFI) HARRAM BB 1
17 |1.68.05.0200000 DD300G-0502-000 odometer cable AR RN 1
18 |1.66.06.0000900 DD250E-0600-009 Cap button Bemdn () 8

F-7 Front Wheel




8 3 e
b T
s/n part number part code parts english name parts Chinese name qty price order note
1 (1.53.08.0000200 DD300E-6C-0800-002  [Front wheel axle HrEe 1
2 |1.53.08.0000400 DD300E-6C-0800-004  [Outer spacer (#17x®d30x30) RSN (P 17xD30%30) 1
3 |1.68.08.0000210 DD300G-0800-002 Front disc®300( II )YLP753A-3BB il zh A P300( 11 )YLP753A-3BB 2
4 |1.53.08.010010C DD300E-6C-0801-001  |front rim (MT2.15%21. black) RrERFCAME (MT2.15%21, 2 1
5 {1.01.10.0000500 DD250E-1000-005 Valve nut AT 1
6 |(1.01.08.0400100 DD250E-0804-001 Steering clip B ) RIA 1
7 |1.53.08.0400000 DD300E-6C-0804-000  [Counter assy TR Uk 1
8 |1.56.08.0000200 DD250E-9B-0800-002  |Front wheel axle nut HUACHIRRE (%D 1
9 |1.01.08.000030R DD250E-0800-003 Hex inner bolt M8*24 7S IRET M8 24 (55 1 £F) 12
10 |1.53.08.0000300 DD300E-6C-0800-005 [seal 40x55x5 ME40x55%5 1
11 |1.99.72.6303100 GB278-86 bearing30*47*5 H7k30*47*5 2
12 |1.53.10.0000400 DD300E-6C-1000-004  |Outer oil seal LR RiiE) 1
13 |1.53.08.0001200 DD300E-6C-0800-012  |front tire (90/90-21) CCC A E G (90/90-21) CCC 1




F-8 rear shake and chain cover

s/n part number part code parts english name parts Chinese name gty price order note
1 |1.57.09.0000200 DD250E-6-0900-002 bolt, arm pivot shaft S5 SR 2
2 [1.57.09.0000300 DD250E-6-0900-003 chain protect washer(®20x®38x3) Ja Xl PEl (920xD38x3) 2
3 (1.57.09.0000500 DD250E-6-0900-005 spacer(®20xd40x6) JE B ST H(D20xD40%6) 2
4 |1.57.09.0010000 DD250E-6-0900-100 shake shaft JE S h (HLHE) 1
5 (1.57.09.0200100 DD250E-6-0902-001 rear mudguard VEEER T 1
6 [1.57.09.0100000 DD250E-6-0901-000 rear shaker JEREsE (O 1
7 (1.57.09.0300000 DD250E-6-0903-000 chain cover HESCR 1
8 [1.57.09.0000300 DD250E-6-0900-003 chain protect washer(®20x®38x3) Ja Xl PEl (920xD38x3) 1
9 (1.57.09.0000400 DD250E-6-0900-004 bearingGE20ES 7&K GE20ES 2
10 [1.57.09.0010100 DD250E-6-0900-101 chain protect sleeve B £ 1
11 [1.63.10.0400100 DD300E-6-1004-001 adjust bolt VAT AR 2
12 {1.63.10.0400200 DD300E-6-1004-002 adjustment UEREE RSN 2




F-9 Rear Wheel

s/n part number part code parts english name parts Chinese name qty price order note
1 ]1.53.10.0400000 DD300E-6C-1004-000  |Rear wheel axle(®17x291) Ja el (D17%291) 1
2 (1.53.10.0300100 DD300E-6C-1003-001  |Mount plate.Rear brake pump J5 2 2 [ AR 1




3 |1.30.10.0001100 DD350E-2-1000-011 Alex sleeve L(®17xD30%27) TEE(D17xD30%27) 1
4 |1.68.10.0001710 DD300G-1000-017 disk®240( 11 )YLP752A-3BB i3 #E®240( 11 )YLP752A-3BB 1
5 [1.53.10.010000C DD300E-6C-1001-000  [rear rim (MT3.75%16. black) JEERR AL (MT3.75%16. H) 1
6 |1.53.10.0000300 DD300E-6C-1000-003  |Buffer BRI 4
7 |1.53.10.0000600 DD300E-6C-1000-006 Buffer assy GerMRAF 1
8 |1.30.10.0001400 DD350E-2-1000-014 Alex sleeve R(®17x®30x37) 1B (P17xD30%37) 1
9 ]1.99.79.3001000 GB/T14212-93 chain530H-1x124L(chaohui) BE45530H-1x124L(HH7") 1
10 |1.99.44.1400000 GB6187-86 lock nutM14x1.5 PR EEM14%1.5 1
11 |1.53.10.0700000 DD300E-6C-1006-000  |Chain sprocket 32T big hole MBI A (3204 KA 1
12 |1.53.10.0000400 DD300E-6C-1000-004  |Outer oil seal (e SUE) 3
13 |1.99.72.0600500 GB276-94 bearing 6005RZ Hh7k 6005RZ 1
14 11.99.72.6303100 GB278-86 bearing30*47*5 Hi7k30*47*5 2
15 |1.57.10.0001600 DD250E-6-1000-016 rear tire160/80-16 (CCC) Ja i H. ¥ f5160/80-16 (CCC) 1




F-10 Front & rear brake pump assy

s/n part number part code parts english name parts Chinese name gty price order note
1 |1.65.10.0300000 DD125E-5-1003-000 rear brake pump assy(with oil mirror) J& il B8 S (T I B 1
2 |1.53.08.0200000 DD300E-6C-0802-000  |front brake pump assy T B 258 L 1




F-11 Fuel Tank and switch

s/n part number part code parts english name parts Chinese name qty price order note
1 ]1.01.11.0000600 DD250E-1100-006 Bolt M6*25 W2 MO *25(5E ) 4
2 {1.11.11.0000200 DD90E-1100-002 Tank washer(®6.5x®25x1.5)steelness AR B (D6.5xD25x1.5) N 4
3 {1.11.11.0000300 DD90E-1100-003 space(®7xd9Ix11) FE(D7xDIx11) 4
4 ]1.11.11.0000100 DD90E-1100-001 rubber washer I EE IS 4
5 [1.53.11.020020B DD300E-6C-1101-000  |[fuel tank (white/grey+LM) EFI A CEARKRA RS T s 1




1.53.11.020020D DD300E-6C-1101-000 |fuel tank (black/grey+LM) EFI A CROR+RHbE T s 1
6 |1.56.32.0900000 DD250E-9B-3209-000 |oil pump assy (DEL) R Bk (DEL) 1
7 |1.A7.32.0900400 DD350E-6-3209-004 oil cablellI(DEL. EFI) WAETII(DEL.  HLME) 1
8 |1.A7.32.0900600 DD350E-6-3209-006 oil V(DEL. EFI) 4V (DEL. HiI) 1
9 |1.A7.32.0900200 DD350E-6-3209-002 oil I (DEL. EFI) W 1 (DEL. HLmE) 1
10 |1.56.32.0100000 DD250E-9B-3210-000  |Air filter (DELPHI EFI) VMg 25 (DELPHIHIS; ) 1
11 |1.56.32.0100100 DD250E-9B-3201-001 oil air filter mount cover TR 2% 1o o 42 1
12 |1.56.32.0900300 DD250E-9B-3209-003  |oil cable (1) M= @ID) 1
13 |1.56.32.0900700 DD250E-9B-3209-007 |tee I (DEL EFID) SOl T (BE/RAE FmE) 1
14 |1.56.32.0900100 DD250E-9B-3209-001 Aluminum pad®6 [EEdol) 6
15 |1.99.27.060120S GB5789-86(0202-003) |BItM6x12 FNIRE 2 B MG % 1 2(HE 5 ) 10
16 |1.56.32.0900800 DD250E-9B-3209-008  |clamps®13 Réid13 12
17 11.01.11.0000600 DD250E-1100-006 boltM6x25 W2 MO *25(5E ) 2
18 |2.24.0117.00600 DD250E-9A-0117006 Steel water tank shock absorber set IKAR YRR BN 2
19 |2.24.0117.00700 DD250E-9A-0117007 Tank shock absorber IKFEIRRE 2
20 |1.57.05.0200000 DD250E-6-0502-000 Sensor Components TRV A L1 1
21 [1.53.15.0000000 DD300E-6C-1500-000  |Lock and lock the front fuel tank assembly AR B A A SR R 1
22 [1.99.03.0502200 GB70-85 screwM5x22(steelness) 7S A RSB T MBx 22 (NN ) 3
24 [1.61.11.0000300 DD300E-9C-1100-003  |Fuel tank leaking pipe®7x®11 K EP7TxP11 1




F-12 Seat Assy

s/n part number part code parts english name parts Chinese name qty price order note
1 (1.63.13.0100000 DD300E-6-1301-000 dual seat T A A 2 1

2 (1.57.13.0000800 DD250E-6-1300-008 dual seat rear mounting bracket black AR i ] A (R 1) 1

3 |[1.57.13.0100100 DD250E-6-1301-001 Hinge, L.seat black F e TR () 1

4 (1.57.13.0100200 DD250E-6-1301-002 Hinge, R.seat balck F e AR () 1

5 11.99.43.060000H GB6177-86 Nut M6 NI Z B EEMB (TR ) 6

6 |1.99.27.100150S GB5789-86 Nut M10x1.5x15 FNIE T B AEM10x1.5x 1 5 (14 ) 2

7 11.99.27.060120S GB5789-86(0202-003)  |Nut M6x12 N A TS MO % 1 2(FE ¢ ) 1




| 8 [1.99.44.0600005

GB6187-86

Nut M6

SRR URIR MO () |

1
F-13 Shift gear system assy
L 2 3
15 16 17
27
s/n part number part code parts english name parts Chinese name qty price order note
1 [1.57.14.0240400 DD250E-6-1402-404 Rubber sleeve with damper BIRE(HI0E) 3
2 11.63.14.0240100 DD300E-6-1402-401 Peg pole (CP) BT (FBE) 1
3 |1.99.02.0802500 GB70.3-2000 screwM8x25 WIS TR IBETM8%25 1




4 [1.99.02.0601600 GB70.3-2000 screwM6x16 WSHIDTELIRETME* 16 1
5 11.57.14.0600100 DD250E-6-1406-001 Connector L ToEFEYL (LK) 1
6 |1.57.14.0610200 DD250E-6-1406-102 Alex sleeve small®d12x®15.4x28 HECND12xD15.4%28 2
7 11.57.14.0610100 DD250E-6-1406-101 Mounting bracket. L (CP) 70 ] 5 e (HL ) 1
8 |1.57.14.060040S DD250E-6-1406-004 Mounting plate. L 70 ] S B () 1
9 11.99.03.060160S GB70-85 screwM6x16 WS A R ASLIZ2ETMEx 16 (HEES) 3
10 |1.99.02.1004500 GB70.3-2000 screwM10x1.5x45 WS DTSR IRETM10%1.5%45 1
11 |1.99.02.1002500 GB70.3-2000 screwM10x1.5%25 WS DTSR IRETM10%1.5%25 6
12 11.57.14.0250210 DD250E-6-1402-502 Main peg pole folding BT (B X )miv b A 1
13 |1.57.14.0230300 DD250E-6-1402-303 Rubber sleeve( II) BIRE(Z) 3
14 |1.57.14.0600200 DD250E-6-1406-002 Shift pole (I) AR ER(—) 1
15 |1.01.03.0101300 DD250E-0301-013 nutM8(low cover)steelness AR REMS (% 55 ) AN 1
16 |1.57.14.0200600 DD250E-6-1402-006 shift pole AR TN 1
17 11.63.14.0600800 DD300E-6-1406-008 Front joint EIESS 1
18 |1.53.14.0600100 DD300E-6C-1406-001 shift pole AR PEAT 1
19 |1.01.06.0500500 DD250E-0605-005 bolt M6x25 IZAEME*25(5E ) 1
20 |1.57.10.0102000 DD250E-6-1001-020 chain B 2
21 ]1.99.63.1500000 GB894.1-86 flexible ring15 A VERLE 15 1
22 [1.53.14.0600600 DD300E-6C-1406-006 [shift pole ARHUEFT 1
23 [1.99.44.060000S GB6187-86 nutMé6 A JES TR IEBEME () 1
24 11.99.26.0603500 GB5787-86 (0202-003) |boltM6x35 NI B MG x 35 (TS ) 1




F-13 Shift gear system assy

& 3

N} [SeSra
4 5 _

14
L@ b=

= A X
—

27
s/n part number part code parts english name parts Chinese name gty price order note
25 [1.02.14.0600600 DD250E-9-1406-006 double bolt245mm XL IEF245mm 1
26 |1.17.14.0800000 DD150E-2-1408-000 Shake lever assy AL 1
27 11.99.24.0602000 GB5783-86 boltM6x20 AN SKIE MG %20 (HE %) 1
28 [1.57.14.0250100 DD250E-6-1402-501 Main peg braket B 2 1
29 [1.57.14.0250400 DD250E-6-1402-504 Elastic Gasket PR 1
30 [1.01.21.0001100 DD250E-2100-011 boltM10x40 BZAEM10 X 40 1
31 [1.99.44.100000S GB6187-86 self lockM10x1.25 FBUEEIMI0 X 1. 25 (B¥%) 1




F-14 Rear brake pole

s/n part number part code parts english name parts Chinese name qty price order note
1 11.99.44.100000R GB6187-86 Self-locking nut M10*1.25 IR REM10%1.25(8% A £F) 1

2 [1.57.14.020010S DD250E-6-1402-001 Mounting bracket. R (CP) Ao [ 58 AR (TR ) 1

3 [1.57.14.0200000 DD250E-6-1402-000 Control spacer [ 58 FF38 Sk 1

4 |1.57.14.0220000 DD250E-6-1402-200 Pole bracket. Rear brake J& il B A 1

5 (1.57.14.0220200 DD250E-6-1402-202 Spacer (big)(®19x®22x38) HECK)(D19xP22x38) 1




6 |1.57.14.0200200 DD250E-6-1402-002 Rear brake pole Je B AT 1
7 ]1.99.03.060160S GB70-85 screwM6x16 WS FHIRETMEx16 (154D 3
8 |1.57.14.0200300 DD250E-6-1402-003 Connector block. R AEREYL(HLTE) 1
9 ]1.99.02.1003500 GB70.3-2000 screwM10x1.5%35 WA MUTERIZETM10%1.5%35 1
10 |1.57.14.0240400 DD250E-6-1402-404 Rubber sleeve with damper N ES G 3
11 |1.63.14.0230100 DD300E-6-1402-301 Main peg pole F S 1
12 11.99.02.1008000 GB70.3-2000 screwM10x1.5x80 WS M UTLIEETM10%1.5%80 1
13 |1.99.02.0803500 GB70.3-2000 screwM8x35 WS UL IZET MB35 1
14 11.99.02.0802500 GB70.3-2000 screwM8x25 WS MUK IZETM8x25 1
15 |1.63.14.0240100 DD300E-6-1402-401 peg pole(CP) ST (HRAE) 1
16 |1.57.14.0240300 DD250E-6-1402-403 Rubber sleeve (four) B (M) 3
17 |1.57.14.0220300 DD250E-6-1402-203 Pin(®6x18) H5¥(P6x18) 1
18 |1.57.14.0250100 DD250E-6-1402-501 main peg mounting braket TS 2o 1
19 |1.01.21.0001100 DD250E-2100-011 boltM10x40 IEFEM10 X 40 1
20 (1.99.44.100000S GB6187-86 selt lockM10x1.25 F SR REM10 X 1. 25 (HE4) 1




F-15 Air filter assy

10 9
M \; \3

s/n part number part code parts english name parts Chinese name gty price order note
1 ]1.63.17.0001300 DD300E-6-1700-013 Air filter upper shell PRSI 1
2 (1.63.17.0001100 DD300E-6-1700-011 Air filter core PR 1
3 [1.63.17.0001400 DD300E-6-1700-014 Air filter bottom shell PR T 1
4 |1.63.17.0000500 DD300E-6-1700-005 circuit pipe JRASANEINE 1
5 {1.01.11.0000200 DD250E-1100-002 Lock ring 8 B 1
6 [1.A7.17.0000200 DD350E-6-1700-002 Air filter outlet pipe (DEL EFI) PR RGF (DELHIB 1
7 (1.01.17.0000100 DD250E-1700-001 Hoop g 1
8 [1.01.17.0000200 DD250E-1700-002 Air filter outlet pipe A PR H R 1
9 [1.63.17.0001200 DD300E-6-1700-012 Screen, filter 1 9E M 1
10 [1.A7.17.0000000 DD350E-6-1700-000 FiLter set(DEL. EFTI) TPEA B K (DEL,  HEY) 1




F-16 Exhaust pipe assy

s/n part number part code parts english name parts Chinese name qty price order note
1 |1.63.18.0100200 DD300E-6-1801-002 left rear exhaust e Ja HERAE AL 1
2 (1.63.18.0200200 DD300E-6-1802-002 right rear exhaust pipe L EHERE AT
1.99.24.0802500 GB5783-86 boltM8x25steelness IS BB MBx 25 (AN 4 ) 4




4 (1.57.18.0300000 DD250E-6-1803-000 mounting plate R HEAE 2R 2
5 11.01.18.0000600 DD250E-1800-006 Mat block i 4
6 [1.01.18.0000500 DD250E-1800-005 Sleeve FE= 4
7 |1.99.56.080000S GB93-87 stanard foldind washer8 steelness FrRUEBL S BB B (AN EEEND 4
8 |1.01.03.0101300 DD250E-0301-013 cap nutM8(low cover)steelness 6 TR REMB (1% 5 ) AN 4 4
9 |1.01.18.0000300 DD250E-1800-003 Cap nut M8.Exhaust HESE T BB REMB (R i) 4
10 |1.01.18.0000100 DD250E-1800-001 Exhaust flange EHR 2
11 |1.01.18.0300000 DD250E-1803-000 tube ends =2 2
12 |1.01.18.0000210 DD250E-1800-002 Seal washer. Exhaust HEAE SO 2
13 |1.10.18.0300200 DD125E-1800-002 Seal washer. Exhaust(®43x®52) HEAE 3% 3 1(P43xP52) 4
14 |1.10.18.0310000 DD125E-1803-100 exhaust pipe joint HR & BB 2
15 11.99.26.0602200 GB5787-86 bolt M6x22 FNIRE 2 T B MO % 22 (FE 55 ) 8
16 |1.01.03.0100400 DD250E-0301-004 cap nutMé6 it B IR REME 8
17 11.63.18.0100100 DD300E-6-1801-001 exhaust pipe ZERTHEAE A 1
18 |1.63.18.0200100 DD300E-6-1802-001 exhaust pipe LHrHEE AL 1
19 |1.A7.32.0600000 DD350E-6-3206-000 oxgen sensor(DEL) EAL LY (DEL) 2

F-17 Rear fender assy




s/n part number part code parts english name parts Chinese name qty price order note
1 |1.53.21.000080C DD300E-6C-2100-008 |rear fender support bracket matte balck SRRSO WO R 1
2 [1.53.21.000001C DD300E-6C-2100-000 |Rear fender (black/grey) JakeRse CRIO 1

1.53.21.000000B DD300E-6C-2100-000  |Rear fender (white/grey) JaRe R (A2 1
3 |1.99.27.100250S GB5789-86 boltM10x1.5%25 ISR ZE T B M1 0% 1.5% 25 (145 ) 4
4 11.53.21.000080C DD300E-6C-2100-008  |rear fender support bracket L matte balck SRRSO ) WO R 1
5 [1.99.27.0801600 GB5789-86(0200-007) |bolt M8x16 N A TS MBX 16 (FE ¢ ) 6
6 [1.99.43.0800000 GB6177-86 nut M8 ANAVE IR EEME (B T8 6
7 (1.53.13.0000100 DD300E-6C-1300-001  |[sissy side bracket L SEW CH(E) 1
8 [1.99.27.0801600 GB5789-86(0200-007)  [boltM8x16 N A TS MBX 16 (HE ¢ ) 4
9 (1.01.03.0101300 DD250E-0301-013 cap nutM8(low cover)steelness 5 TR REMS (% 55 ) N5 4N 4

10 |1.56.11.0400200  [DD250E-9B-1104-002  |rubber AT AR A 1
11 {1.53.21.0002200 DD300E-6C-2100-022  |Tail light mount bracket FEATHE(5R) 1
12 |1.99.03.0502000 GB70-85 screwM5x 20steelness 7S A B A Sk BT M5 x 20(AN 5 4K 3




13 |1.65.13.0500000 DD125E-5-1305-000 Backrest bracket seprate SR AERK) 1
14 |1.63.13.0400000 DD300E-6-1304-000 Backrest pad SEER 1
15 [1.99.44.060000R GB6187-86 nut M6 A4 JETS T B R REME (B £ ) 2
16 |1.57.09.0200100 DD250E-6-0902-001 back fender Ja e b 1
17 (1.99.27.060120H GB5789-86(0202-003) |bolt M6x12 INFE T IBAEMEx12(TLF ) 2
18 |1.53.13.0000200 DD300E-6C-1300-002 |sissy side bracket R SEE YA 1
F-18 Side cover and wire box
s/n part number part code parts english name parts Chinese name qty price order note
1 ]1.11.06.0000500 DD90E-0600-005 wire box Btk oedk 1




2 [1.11.06.0000400 DD90E-0600-004 wire box cover Bk 1
3 |1.01.02.0200400  |DD250E-0202-004 Rubber ring( 1) PR (1) 4
4 (1.57.16.0100200 DD250E-6-1602-002 sleeve®6.5x®9x7.5 FED6.5xDI*7.5 4
5 [1.57.16.010001C DD250E-6-1601-000 left side cover matte black e QDGR 1
6 |1.57.16.020001C DD250E-6-1602-000 right side cover matte black HyR QG 1

F-19 Water bottle

-y

s/n part number | part code parts english name

parts Chinese name

price

| order |

note




1 (1.23.00.0000300 DD250E-9A-000-003 Radiator cap JK A 1
2 |1.99.04.0601200 GB818-85 screw M6x12 TR IRATME% 12 1
3 |1.23.00.0000100 DD250E-9A-0000-001  |Radiator down KA A& 1
4 |1.17.18.0400500 DD150E-2-1804-005 Hoop 17 army green R (p17) % 4% 2
5 |1.63.00.0000500 DD300E-6-0000-005 radiator filler hose(bent) KA R () 1
6 |1.63.00.0000100 DD300E-6-0000-001 Water bottle KA 1
7 |1.63.00.0000200 DD300E-6-0000-002 kettle cover KA 1
8 11.99.27.060120H GB5789-86(0202-003)  [bolt M6x12 N HIZAEME X 12(FL%2) 1

F-20 Side pedal

\..

set

N

2
.\_ e e

i
A

el




s/n part number part code parts english name parts Chinese name gty price order note
1 [1.57.14.0230300 DD250E-6-1402-303 Rubber sleeve( II) BIRE(Z) 6
2 |1.63.19.111030R  |DD300E-6-1911-103 side foot pedal assy. L black 20 i BV AR (PR )
1.63.19.121030R  |DD300E-6-1912-103 side foot pedal assy. R black A7 B BB 20 A (PR ) 1
E-1 Cylinder head assembly
s/n part number part code parts english name parts Chinese name gty price order note
1 [2.22.0101.10020 DD262MP-0101101 Head comp ,cylinder matte black AR (L) FH= 1
2 |2.22.0101.02508 DD262MP-0101025 hose connector,cyliner,black a5 K Bk 1
3 |2.23.0117.3220 DD250E-9-0117322 rusher,thermosat LA 1
4 12.23.0117.3221 DD250E-9-0117321 rubber seat,thermosat iR AR B 1
5 [2.23.0117.31000 DD250E-9-0117310A tem sensor KA AR 1
6 |2.20.0108.0040S DD250E-0108004A bolt M6X16 IZHEMEX16 3




7 12.99.26.060120R GB/T5783-2000 bolt M6x12 IRFEM6x12 4
8 |2.20.0101.50020 DD250E-0101500 NGK KALIE 2
9 |2.19.0101.00108 DD300A-0101001 Cover, cylinder head matte black AL (Vo) 1
10 |2.19.0101.04200 DD300A-0101042 coverplate,cyliner cover A R AR 1
11 |2.20.0101.00300 DD250E-0101003A packing ,head cover AL R Y 1
12 |2.20.0101.0040S DD250E-0101004A Connect screw of cover A G IR 4
13 ]2.20.0101.0050R DD250E-0101005B Nut, hex M8 SR R WEREMS 8
14 ]2.20.0101.0060R DD250E-0101006A Washer 8 SFHJES 8
15 |2.22.0101.00700 DD262MP-0101007 Valve, in AT 2
16 |2.22.0101.00800 DD262MP-0101008 Valve, ex HEA 2
17 12.20.0101.00900 DD250E-0101009B Retainer, valve spring AU )R 4
18 |2.20.0101.01100 DD250E-0101011A Seat, valve spring outer AU T R 4
19 |2.25.0101.01200 DD300E-0101012 Spring, valve inner TN TR 4
E-1 Cylinder head assembly
s/n part number part code parts english name parts Chinese name gty price order note
20 |2.20.0101.01300 DD250E-0101013 Spring, valve outer RIS 4
21 |2.20.0101.01400 DD250E-0101014B Cotter, valve TR 8
22 |2.20.0101.02000 DD250E-0101120A Seal, valve stem RITFE S 4
23 [2.20.0101.0150R  |DD250E-0101015A Bolt stud of escape pipe HER L IBAEMEX45 4
24 12.20.0101.01600 DD250E-0101016A Pin, dowel 10x16 NS 10X 16 2
25 12.20.0101.0170R DD250E-0101017A Bolt M6x145 W2 M6 X 145 2




26 [2.20.0101.01900 DD250E-0101019A Pin, dowel 10x28 KE 410X 28 2
27 12.99.43.060000R GB/T 61772-2000 nut M6-ZnD WZEEM6-ZnD 2
2.99.42.060000R GB6170-86 nut M6-ZnD JEEEM6E-ZnD 2
28 [2.23.0101.0220R DD150E-4-0101022 double bolt M6x35 BELIRFEME X 35 4
29 [2.23.0101.02309 DD250E-9-0101023 Side cover, cylinder head matte black AL S A (6 E) 2
30 [2.33.0101.10700 DD150E-8-0101107 Bolt stops WS SR IE 2
31 [2.23.0101.0180S DD250E-9-0101018 blt M6x83 12 FEM6 X 83 1
32 [2.23.0101.10100 DD250E-9-0101101 O-ring®15.2x2.5 OJE P ©15.2X2.5 2
33 [2.20.0103.1090R DD250E-0103109 Rubber pipe cover R 1
34 [2.19.0101.04100 DD300A-0101041 gasket,cyliner cover (non asbestos) A i R A AR AR 1
35 [2.20.0104.01400 DD250E-0104014A washer 6 6 4
E-2: Cylinder assembly
l.2
7
g jQ.QnQ
i 3
5 4 6
|
8
s/n part number part code parts english name parts Chinese name gty price order note
1 [2.22.0102.10007 DD262MP-0102100 Cylinder comp matte black AURLAA A (EEHR) 1
2 |2.23.0102.00410 DD253MM-0102004 Hose, cylinder B AR 1
3 |2.23.0101.0250S DD250E-9-0101025 Hose connector KK 1




4 [2.23.0101.0240S DD250E-9-0101024 Hose connector setting plate IKEHSL R 1
5 [2.99.26.060120S GB5787-86 bolt M6x12 IZHEME X 12 1
6 |2.23.0101.02600 DD250E-9-0101026 O-ring®17X2 OB ®17X2 1
7 12.20.0101.10300 DD250E-0101103A O-ring®10x1.6 OJ. 18 ©10X 1.6 4
8 12.23.0117.01000 DD250E-9-0117010 Hose clip ik 2
9 ]2.20.0102.00100 DD250E-0102001 pin ®8x14 SENLHY D8X 14 2
10 (2.22.0102.00200 DD262MP-0102002 Gasket , cylinder down ALY 1
11 (2.22.0102.00300 DD262MP-0102003 Gasket , cylinder up AL E Y 1
12 |2.23.0102.00600 DD250E-9-0102006 Pin, dowel ®10x10 SENES @ 10X 10 4
13 |2.20.0101.01600 DD250E-0101016A Pin, dowel ®10x16 SEATAY D 10X 16 2

E-3: Crankcase assembly

s/n part number part code parts english name parts Chinese name qty price order note
1 [2.22.0103.1901S DD262MP-0103190B Left crankcase matte black balance shaft e i hAs (W ) il 1
2 [2.99.26.060120R GB/T5783-2000 step bolt M6x12 B IERMEx12 1
3 [2.20.0103.10300 DD250E-0103103 Neutral transmishion indercator TR AR 1
4 [2020.0103.10400 DD250E-0103104A Neutral jacket, outlet TR R &Y E 1




5 [2020.0103.10500 |[DD250E-0103105A Neutral Indicator Pressure strip TR R AR R AR 1
6 |2020.0103.10600 [DD250E-0103106A Neutral gear indicator line TR Ak 1
7 12.20.0103.02200 DD250E-0103022A Pin, shift TikE 1
8 [2.20.0102.00100 DD250E-0102001 pin dowel p8x14 SEALHY & 8x14 4
10 |2.20.0103.1090R DD250E-0103109 Rubber pipe cover e 1
11 |2.20.0103.11100 DD250E-0103111A O-ring 6x3 OZ![E6X 3 2
12 [2.99.05.060160R GB/T819.1-85 screw M6x16 124 M6 X 16 3
13 |2.20.0103.12000 DD250E-0103120 Plate, oil through JE A 1
14 [2.99.70.0630500 GB/T276-94 bearing 6305/P6 %i17k6305/P6 2
15 [2.20.0103.13000 DD250E-0103130 oil seal 35x52x7 hE35X 52X 7 1
16 [2.99.70.0620200 GB/T276-94 bearing 6202-Z/P6 %i17k6202-Z/P6 1
17 |2.20.0103.14000 DD250E-0103140A bearing 22x47x14-RS/P6 A 7 22x47x14-RS/P6 1
18 [2.20.0103.15000 DD250E-0103150 oil seal 22x34x7 E22x34x7 1
19 [2.20.0103.16000 DD250E-0103160 oil seal 11.6x24x10 JihE111.6x24x10 1
20 [2.22.0103.2102S DD262MP-010321S right crankcase matte black balance shaft A i mAs (W ) il 1
21 |2.99.70.0630400 GB/T276-94 rolling bearing 6304/P6 RN 7 6304/P6 1
22 |2.20.0103.22000 DD250E-0103220A Needle roller bearingsNK152312 AL ANK 152312 1
23 |2.20.0103.00100 DD262MP-0103001 Gasket,right crankcase cover (non asbestos) |4 il o5 4tk 1
24 12.20.0112.0010S DD250E-0112001A bolt M6x40 IEFEM6x40 8
25 12.20.0103.0210R DD250E-0103021A bolt M8x1x30 IZFEM8x1x30 1




E-3: Crankcase assembly
32
s/n part number part code parts english name parts Chinese name gty price order note
26 [2.20.0103.00500 DD250E-0103005A Location set ®12x20 SEATAE ©12x20 2
27 [2.20.0103.00600 DD250E-0103006B Gasket,side spacer B AR AR 1
28 |2.22.0103.00700 DD262MP-0103007A Gasket,crankcase R AL 1
29 [2.20.0108.0060S DD250E-0108006A bolt M6x65 IZAEMBX65 2
30 [2.90.0100.08300 JH70.20108 valve cover AU 1
31 [2.90.0101.01800 DD50E(1B)-0101018 valve cover O-ring ) W O T 1 1
32 [2.20.0103.01500 DD250E-0103015A Bolt, cylinder head stud AR AR IR A 8
33 [2.20.0103.0160R DD250E-0103016A bolt M8x1x35 1242 M8x1%35 4
34 |2.22.0103.0230R DD262MP-0103023 bolt M7x1x19 IEEMT7x1x19 1
35 [2.99.05.060320R GB819-85 screw M6x32-ZnD 2% M6x32-ZnD 3
36 [2.20.0103.10100 DD250E-0103101 Large Bulkhead PNEBS 1
37 [2.20.0103.10200 DD250E-0103102 small bulkhead NS 1
38 [2.52.0103.09200 DD150E-2-0103092 screen ,oil filter Bl g M 411 1
39 [2.19.0112.00400 DD300A-0112004 spring,oil filter HL it o 35 1
40 [2.99.70.0630110 GB278-88 bearing 6301/P53 % 746301/P53 2
41 |2.20.0103.11100 DD250E-0103111A O-ring 6x3 OZ![E6X 3 2
42 12.22.0103.0240R DD262MP-0103024 pressing plate, oil pump ML H AR 1
43 12.22.0106.02600 DD262MP-0103026 seal ring,oil pump B % ] 1




44 [2.20.0113.0010S DD250E-0113001 bolt M6*46 IZAEME*46 2
45 [1.11.02.020030S DD90E-0202-003 bolt M6*35 IZAEM6*35 1
46 [2.99.04.050080 GB818-2000 screw M5*8 124 M5*8 2

E-4: Crankshaft connecting rod piston assembly

26

s/n part number part code parts english name parts Chinese name gty price order note
1 ]2.22.0104.10020 DD262MP-0104100A Crankshaft comp b AT 2L 1
2 |2.20.0104.20100 DD262MP-0104201 piston T 2E 2
3 |2.22.0104.20200 DD262MP-0104202 Pin, piston TG IERY 2
4 [2.22.0104.20310 DD262MP-0104203 1st piston ring e AT S0 2
5 12.22.0104.20410 DD262MP-0104204 2nd piston ring ES AT S0 2
6 |2.22.0104.21110 DD262MP-0104211 expander ring TKIA 2

2.22.0104.21210 DD262MP-0104212 Scaper CiNi 4
7 12.20.0104.20500 DD250E-0104205A Clip, piston pin T ZE BT L Bl 4
8 12.20.0104.30020 DD250E-0104300A Chain stretching comp ok uk EHUE A 1
9 |2.20.0104.00110 DD250E-0104001A Guide, cam chain ik ST 1

10 [2.20.0104.00200 DD250E-0104002A Gear, primary drive EAE It 1
11 ]2.23.0104.00300 DD250E-9-0104011 Gear, oil pump drive DIREERE 1
12 [2.20.0104.00400 DD250E-0104004A Washer, lock FEABE (1) 1
13 [2.20.0104.0050R DD250E-0104005A Nut, hex M16x1 ANAEREM16X 1 1
14 [2.20.0104.0060R DD250E-0104006C Bolt, rotor setting iR A 1
15 [2.20.0104.00700 DD250E-0104007B Sprocket comp, starting L 1
16 |2.20.0104.00800 DD250E-0104008 Washer 12 12 1
17 [2.20.0104.00900 DD250E-0104009A Pin ®2x14 A D2X 14 1
18 [2.20.0104.01100 DD250E-0104011A Spring, oil through L i R 1




19 (2.20.0104.01200 DD250E-0104012A Through oil HH YA 1
20 |2.20.0104.0130R DD250E-0104013A BoltM6x26 IR FEM6X26 2
21 |2.20.0104.01400 DD250E-0104014A Washer 6 k6 2
22 12.20.0104.02000 DD250E-0104020 Oil seal22x31x5 22X 31X 5 1
23 12.20.0104.01500 DD250E-0104015A Washer 6 TG 1
24 12.20.0104.01600 DD250E-0104016B Flexible spring FRPERS 1
25 12.20.0111.13900 DD250E-0111139 pin B6*14 HB6X10 1
26 |2.22.0104.11600 DD262MP-0104116 balance shaft active gear SR A DA 1

E-5: Allot air organization assembly

s/n part number part code parts english name parts Chinese name gty price order note
1 [2.20.0105.10110 DD250E-0105101A Camshaft L 1
2 |2.20.0105.10210 DD250E-0105102A Bush, camshaft i RE 2
3 ]2.20.0105.10300 DD250E-0105103A Pin, dowel bush camshaft PR R eI E 2
4 ]2.99.63.0200000 GB/T894.2-86 Circlip, externa 20 Al I 55 14 P (20) 1
5 ]2.20.0105.10500 DD250E-0105105A Washer, thrust P 2 P 1
6 |2.22.0105.20010 DD262MP-0105200 Holder comp, camshaft M8 Iy el R 5 44 (M8) 2
7 12.20.0105.00130 DD250E-0105001 Sprocket, cam P AR 1
8 |2.20.0105.0020C DD250E-0105002A Bolt M7x13 HER R EIRAEMT X 13 2
9 ]2.20.0105.30000 DD250E-01053000A Chain, cam IE I A T4 1




E-6: Oil pump assembly

s/n

part number

part code

parts english name

parts Chinese name

price

order

note

2.19.0106.00000

DD300A-0106000

oil pump assy

B




E-7: Clutch assembly

~ {
1 | | | |
| ! '
i
2
s/n part number part code parts english name parts Chinese name qty price order note
1 |2.22.0107.11000 DD262MP-0107110 QOuter comp, clutch et 1
2 |2.25.0107.12000 DD300E-0107120 Center frame comp RS 1
3 [2.20.0107.20000 DD250E-0107200A Pushing bearing assy HE ) R 4L 1




E-8: Left crankcase cover assembly

s/n part number part code parts english name parts Chinese name qty price order note
1 [2.20.0108.10108 DD250E-0108101A Cover, left crankcase matte black et (W6 E) 1

2 |2.20.0108.1020R DD250E-0108102A Tension Disc JEZMR 1

3 ]2.99.03.050080R GB70-85 M5x8 Screw, hex M5x30-ZnD PN F %] M5 X 8-ZnD 1

4 [2.20.0108.1030S DD250E-0108103A Screw M14x1.5 IZFEM14X 1.5 1




5 |2.20.0108.1040S DD250E-0108104A Screw M30x1.5 IZFEM30X 1.5 1
6 |[2.20.0108.10500 DD250E-0108105 O-ring 13.8x25 Ot:H (13.8X25) 1
7 12.20.0108.10600 DD250E-0108106 O-ring 25.8x3.1 OJZ e (25.8x3.1) 1
8 ]2.99.03.060200R GB70-85 M6x20 Screw, hex M6x20-ZnD N FIEE] M6X 20-ZnD 2
9 ]2.99.03.050250R GB70-85 M5x25 Screw, hex M5x30-ZnD PN FIR%T M5 X 25-ZnD 3
10 (2.20.0108.00110 DD250E-0108001A Gasket, left crankcase cover (non asbestos) o A AR 1
11 (2.20.0108.0020R DD250E-0108002A Spacer comp, left side FRAR 1
12 |2.20.0108.00300 DD250E-0108003A Plate, starting sprocket setting RS E TR 1
13 [2.99.26.060100R GB5787-86 M6x10 Bolt M6x10-ZnD 12 M6 X 10-ZnD 1
14 (2.20.0108.0040S DD250E-0108004A Bolt M6x20 IZHEM6X 20 1
15 (2.20.0112.0020S DD250E-0112002A Bolt M6x50 IZHEM6 X 50 1
16 [2.20.0108.0060S DD250E-0108006A Bolt M6x65 12 HM6 X 65 5

E-9: EFI assy

s/n part number part code parts english name parts Chinese name qty price order note
1 [2.24.0118.30000 DD250E-9B-0118300 injection (Delphi) MR R 2




2 |2.22.0118.10000 DD262MP-0118100 intake manifold Delphi PSS A (R 1
3 |2.22.0118.3020S DD262MP-0118302 right brackets set Ao S AR AL 1
4 [2.24.0118.0010S DD250E-9B-0118001 T pipe R =l 1
5 ]2.22.0118.40000 DD262MP-0118400 throttle body assy. AT 1
6 |2.22.0118.3010S DD262MP-0118301 left brackets set Je I e B At 1
7 11.17.18.0400601 DD150E-5-1804006 ®16 clamp Efii © 16 4
8 12.24.0117.00500 DD250E-9A-0117005 Rubber connecting pipe BIOE R 2
9 ]2.99.26.060120S GB5787-86 bolt M6X12 IEFEMEX12 2
10 |1.01.07.0000100 DD250E-1700001 clamp ®48 K4 © 48 1
E-10: Electricity starting assembly
4
4
|
3
2
s/n part number part code parts english name parts Chinese name gty price order note
1 [2.20.0102.10000 DD250E-0110100 Starting motor ) LA A 1
2 |2.20.0110.30000 DD250E-0110300A Chain, starting Ho sl EHLEE S 1
3 ]2.20.0110.0010S DD250E-0110001A bolt M6x22 IZFEM6 X 22 2
4 12.20.0108.0060S DD250E-0108006A bolt M6x65 12 M6 X 65 2




E-11: Electrical system

2.20.0111.13700

DD250E-0111137

Screw M8*14-ZnD

AN FIE%T M8x14-ZnD

2.29.0111.15000

DD300E-0111150

Sensor set

LA o dLE

s/n part number part code parts english name parts Chinese name qty price order note
1 |2.24.0111.11000 DD250E-9B-0111110 Flywheel comp kR AT 1
2 |2.23.0111.12000 DD250E-0111120B Stator comp JE T it 1
3 |2.22.0111.13000 DD262MP-0111130 Starting clutch R AR AL 1
4 3
5 1




E-12: Right crankcase cover assembly new model

2

s/n part number part code parts english name parts Chinese name qty price order note
1 |2.23.0112.10207 DD253MM-0112101 Cover comp,right crankcase matte black A A s G e 28 1
2 |2.20.0112.1100S DD250E-0112110A lever comp, clutch Sy B UL 1
3 |2.20.0112.12000 DD250E-0112120 Bearing HK1210 Hli7KHK1210 2
4 [2.20.0112.13000 DD250E-0112130 Oil seal 12x18x5 MiFE 12X 18 X5 1
5 12.20.0112.10200 DD250E-0112102A Pin, clutch lifter Eiisn 1
6 |2.20.0112.1030S DD250E-0112103A Receiver, clutch cable SE AL 1
7 12.20.0112.14000 DD250E-0112140 Gauge, oil level iR 1
8 [2.20.0112.14200 DD250E-0112142A O- ring®18x3 OL &L @18 X3 1
9 [2.20.0112.10600 DD250E-0112106A Spring S HI# (S) 1
10 (2.20.0112.0010S DD250E-0112001A Bolt M6x40 W2 M6 X 40 9
11 [2.20.0112.0020S DD250E-0112002A Bolt M6x50 B2 M6 X 50 1




E-13: Transmission assembly

0 —

part number

part code

parts english name

parts Chinese name

price

order

note

s/n qty
1 ]2.20.0114.10000 DD250E-0114100 main shaft ERAM GE)ID 1
2 [2.20.0114.20100 DD250E-0114201C Countershaft gl R 1
3 |2.20.0114.30010 DD250E-0114300C Stopper comp, gearshift drum HRSFFAL (In12mm) 1
4 12.20.0114.50000 DD250E-0114500A Stopper comp, gearshift drum i IR 1
5 [2.20.0114.50100 DD250E-0114501 Spring, shift drum stopper L 1
6 [2.20.0114.50200 DD250E-0114502A washer 6 HJEl6 1
7 [2.20.0114.5030R DD250E-0114503A screw M6x12 BEETM6 X 12 1
8 [2.20.0114.00100 DD250E-0114001A Fork, left gearshift Btk X (fE) 1
9 (2.20.0114.00200 DD250E-0114002A Fork, center gearshift Lt 3D 1
10 |2.20.0114.00300 DD250E-0114003A Fork, right gearshift HAdE X CH)D 1




11 [2.20.0114.00400 DD250E-0114004 Shaft, gearshift fork guide PR 1
12 [2.20.0114.00500 DD250E-0114005A Plate, drum stopper =L 1
13 [2.20.0114.00600 DD250E-0114006A Pin, gearshift drum [ A4 4
14 ]2.20.0114.0070R DD250E-0114007A Screw M6x20 IZETM6 X 20 1
15 [2.20.0114.60010 DD250E-0114601A Drum, gearshift assy okt e i 41 1
E-14: Balance shaft assy
2
s/n part number part code parts english name parts Chinese name gty price order note
1 [2.22.0104.40000 DD262MP-0104400 balnce shaft assy P AL 1
2 [2.22.010440200 DD262MP-0104402 Passive balance shaft gear Al Rl 2l 1




E-15: Water pump assy

s/n part number part code parts english name parts Chinese name gty price order note
1 |2.23.0116.00209 DD253MM-0116002 Water pump cover matte black KR (G E) 1
2 |2.23.0116.10208 DD253MM-0116102 inlet water pump connector KR KB 1
3 |2.23.0116.00610 DD253MM-0116006 O-ring of pump cover B e B A P 1
4 [2.23.0116.00500 DD250E-9-0116005 0-ring p36x2 OMPE & 36x2 1
5 ]2.23.0116.00402 DD250E-9-0116004 Fan Ly 1
6 |2.23.0116.20000 DD250E-9-0116200 Water seal B KEB 1
7 12.23.0116.10000 DD250E-9-0116100 Water seal A KEA 1
8 |2.23.0116.30000 DD250E-9-0116300 oil seal 21x10x5 HIFF21x10%5 1
9 |2.23.0116.00310 DD253MM-0116003 Water pump shaft K ZE 1
10 [2.99.70.0600000 GB/T276-94 bearing 6000 746000 1
11 [2.99.70.0620000 GB/T276-94 bearing 6200 Hh7K6200 1
12 [2.99.63.0800000 GB/T896-86 Retaining ring 8 148 1
13 |2.23.0112.1090R DD253MM-0112109 Hose connector USRS 1
14 [2.99.06.060160S GB5787-86 bolt M6x16 12 M6X16 2
15 [2.99.26.060120S GB5787-86 bolt M6x12 IZEEM6Ex12 2
16 [2.20.0108.0040S DD250E-0108004A bolt M6x20 12 M6X20 3




17 [2.23.0112.10207 DD253MM-0112101 right crankcase cover matte black A il AR o5 (W 28)
18 [2.99.55.0600000 (GB848-2000 washer 6 HpEe (g
19 (2.23.0112.11000 DD253MM-0112110 outlet water pump gasket TG KA 4RER




